
 

 

www.rjn.com 

1200 John Barrow Road, Suite 315 • Little Rock, AR  72204 • 501.224.2248 • fax 501.224.2484 

November 8, 2010 
 
 
 
Mr. Howell Anderson, P.E. 
Little Rock Wastewater  
11 Clearwater Drive 
Little Rock, AR  72204 
 
Subject: 2010 System Evaluation and Capacity Assurance (SECAP) Update 
  
Dear Mr. Anderson: 
 
In accordance with the December 1, 2009 Engineering Agreement, RJN Group, Inc. is pleased to 
submit this final report for the above referenced project.  The final report includes the comments 
received from Little Rock Wastewater. 
 
We appreciate the opportunity to work with Little Rock Wastewater and the excellent 
cooperation from the LRW staff throughout the project.  We look forward to working with LRW 
[...]
:0
0

14
:0
0

15
:0
0

16
:0
0

17
:0
0

18
:0
0

19
:0
0

20
:0
0

21
:0
0

22
:0
0

23
:0
0

Time

Fa
ct
o
r 
(u
n
it
le
ss
) Little Maumelle

Riverfront

Far West Central

Upper Central

Middle Central

East Central

West South

Southside

Jamison



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2 - 6 

COMMERCIAL AND INDUSTRIAL FLOWS 

Commercial and industrial areas produce unique flow patterns that are dissimilar to 
residential areas.  The flow profiles used for commercial and industrial areas were previously 
determined during the detailed Sanitary Sewer Evaluation Studies conducted by RJN on the 
Little Rock sewer system.  These profiles, as well as a set of standard profiles, were input into 
the model.  The profiles were assigned based on the predominant type of business or industry 
in each sub-catchment, as determined during model construction.  Figure 2.3 graphically 
depicts both commercial and industrial flow profiles used for this project. 

 

FUTURE FLOWS 

SYSTEM GROWTH 

The City of Little Rock is projected to have significant growth to the west of the current city 
extensions.  Maps were provided by Little Rock Wastewater showing the future city limits 
and proposed zoning.  These maps were analyzed in combination with terrain maps to 
determine future development areas and their drainage paths. 

Once the development areas were determined, the data was digitized into model sub-
catchments and assigned population values by RJN.  Housing density was assumed to be 
4 houses per acre in residential areas, and 1 house per acre if located on a hillside that could 
be developed.  A population of four per household was estimated.  The total buildout 
population in the future growth areas was estimated to be approximately 13,000 people.  
Future commercial and industrial flows were also assigned to the sub-catchments based on 
proposed zoning.  Rainfall runoff and groundwater infiltration values for the future sub-
catchments were adjusted to produce a wet-weather peaking factor of 3. 

Figure 2.3:  Commercial / Industrial Flow Profiles 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2 - 7 

Sewer mains were placed in the model following the natural terrain and drainage paths for the 
future areas.  These mains were connected to the existing sewer system at logical connection 
points.  The lines were then sized using the design storm to allow free flow conditions during 
peak wet-weather events.  Further explanation of future growth projections as well as a map 
outlining these areas, are included in Appendix B. 

DESIGN STORM 

The design storm used for the model analysis was provided by Little Rock Wastewater.  This 
storm is a recorded event that occurred in November 2000 under the original SECAP 
program.  The 48-hour event was recorded in 2x2 km pixels by a NEXRAD system.  The 
average rainfall of 4.15 inches is similar to a 2-year/48-hour storm event for the region.  The 
November 2000 rainfall event equates to a design event with a return period between two and 
five years.  During the initial SECAP, the November 2000 event was selected because the 
rainfall event: 

 Exceeds LRW design criteria 

 Provides a realistic spatial distribution of rainfall 

 Coincides with reported hydraulic wet-weather overflows 

 Was used for confirming model calibration with the permanent flow meters available in 
2000 

 Occurred after an unusually long period of rainfall, giving rise to saturated soils, high 
groundwater infiltration and therefore creating a worst-case scenario 

 Had available rainfall data providing an accurate spatial representation of rainfall depths. 

Figure 2.4 shows the design rainfall event hyetograph. 

For additional information regarding the design storm and parameters used in developing the 
design flows please refer to Appendix B. 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2 - 8 

 

  

Figure 2.4:  Design Storm Hyetograph 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 - 1 

 

 

 
 
 

 

BACKGROUND 

The overall evaluation of the Little Rock Wastewater Collection System and validation of the 
SECAP included an assessment of the condition and operations of the Arch Street, Cantrell 
Road and Jamison Road Pump Stations and the Peak Flow EQ basin pump station.  Also 
included was a review of the hydraulic and capacity conditions at the Adams Field and 
Fourche Creek Wastewater Treatment Plants (WWTP).  A map showing the locations of the 
facilities can be seen below in Figure 3.1. 

 
This chapter discusses the physical condition of the pump stations and hydraulic conditions 
of the WWTPs.  Operational modifications such as “pump down” of the collection system 
prior to storm events, capacity improvements, and pumping to storage facilities are discussed 
in other sections of this report.   
 

FFAACCIILLIITTYY  EEVVAALLUUAATTIIOONN  33  
C 
H 
A 
P 
T 
E 
R 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 - 2 

The facility evaluation included the collection of record drawings and pump curves for each 
pump station.  Site visits were undertaken to each station to evaluate the hydraulic, 
mechanical and physical conditions and to observe operations.  Interviews were conducted 
with LRW staff concerning operation modes and philosophy.  Back-up power requirements 
were also reviewed.     
 
The following sections describe the evaluation of each facility. 

PUMP STATION EVALUATION 

ARCH STREET PUMP STATION 

This station was undergoing expansion and modification during the project period and no 
evaluation was conducted.  The design flow rates and new pump curve data were used in the 
hydraulic model.   

CANTRELL ROAD PUMP STATION 

The Cantrell Road Pump Station was constructed in 1967 and was modified with bar screens 
and two dry-pit submersible Flygt pumps in 1986. 
 
Overall, the wet well, dry well and building structure are in good condition.  Two of the four 
pumps are original pumps from when the station was constructed in 1967.  The other two 
pumps are replacement pumps that were installed in 1986.  Two bar screens were also 
installed in 1986.  A portion of the switch gear is original while some components were 
replaced or added in 1986.  Dry-weather flow at the station ranges between 3.5 mgd and 
6.6 mgd.  Peak pumping capacity is approximately 32 mgd. 
 
The pump station does not have installed back-up power.  LRW has relied on the availability 
of power from the electric grid shared with the State Capital.  

Conclusions: 

Mechanically and electrically, the pump station components are in need of replacement.  
With portions of the equipment at 43 years old and the remaining at 24 years, the reliability 
of equipment and availability of replacement parts have and will be an issue.  
Recommendations are to: 
 
1. Replace the four pumps. Recommend replacing the four pumps with 5 pumps. Size three 

pumps to handle wet-weather flow with a 2 + 1 arrangement.  Size two pumps to handle 
dry-weather flow with a 1+1 arrangement. 

2. Replace all of the electrical gear. Pumps will be on VFD drives. 
3. Replace existing bar screens with Headworks® type Bar screens.  These would be 

installed in a new wet well. 
4. A concern (beyond the scope of this evaluation) is how reliant is LRW on the constant 

availability of power from the electric grid.  Does LRW want to continue with no on-site 
back-up power? 

5. Construct a new force main and inspect/rehabilitate existing force main. 
 
The recommended upgrades will improve the reliability and efficiency of the station. 

A detailed estimate of construction cost to implement the recommendations is included in 
Chapter 5 and Appendix C. 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 - 3 

JAMISON ROAD PUMP STATION: 

The Jamison Pump Station was constructed in 1993.  Overall the wet well, valve vault and 
building structure are in good condition.  There are areas that need painting. 
 
The station consists of five submersible pumps, which include two 25 hp and three 150 hp.  
There are two grinders and screens; one on each of the inlet channels.  Dry-weather flow at 
the station is approximately 2 mgd.  Peak pumping capacity is approximately 16 mgd. 
 
The pump station does not have installed back-up power.  

Conclusions: 

The pump station is functioning as designed.  No changes are immediately required at the 
station at this time. Recommendations are to: 
 
1. Consider Installation of back-up power. ($750,000) 
2. Surface clean and paint ferrous surfaces ($50,000) 
3. Grinders are 17 years old.  When maintenance becomes an issue, consider replacing with 

a mechanical bar screen to remove trash from the influent. ($650,000) 
 

FLOW EQUALIZATION BASINS 

The flow equalization pump station was placed in service in 2009.  Recommendations to 
expand this facility are discussed in Chapter 5 of this report. 

WASTEWATER TREATMENT PLANTS 

ADAMS FIELD WWTP 

The plant’s hydraulic rated conditions are as follows: 
 
Adams Field WWTP has a head works with lift pumps located at the plant.  The WWTP is 
NPDES permitted for a design flow of 36 mgd and is allowed to bypass secondary treatment 
at flows in excess of 60 mgd.  The lift pumps have a capacity of approximately 94 mgd. 
 
Using 10 States Standards as the design guide; based on primary clarification of 
1,000 gpd/sq-ft and a 2,000 gpd/sq-ft peak design flow; the primary clarifiers are sized for an 
average daily flow of 31.2 mgd and a peak design flow of 62.4 mgd.  
 
Based on 40 lbBOD/day/1,000 cubic feet, aeration has the capacity to treat 47 mg/l BOD at 
60 mgd and 31 mg/l BOD at 90 mgd.  10 States Standards limits are 40 mg/l.  There is 
additional aeration capacity available that could handle up to 70 mgd. 
 
The UV disinfection unit is sized for 72 mgd. 
 
The plant has successfully passed up to 90 mgd.  The NPDES permit places no restrictions on 
peak flow over 60 mgd as long as the discharge continues to meet permit limits.  However, to 
exceed 60 mgd the plant is blending.  USEPA is considering regulation changes that may 
prevent blending in the future.  Blending is defined as wastewater that does not receive 
secondary treatment mixing with wastewater that has received secondary treatment. 
 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 - 4 

Figure 3.2:  Plan view of JB-4 

The most economical capacity 
increase for the WWTP would only 
be an additional 10 mgd. But even 
this increase would require an 
additional primary and secondary 
clarifier and hydraulic structure 
changes.  The incremental cost to 
add additional storage capacity is 
less than the cost to add additional 
treatment capacity.  
 
There are two hydraulic restrictions 
within the plant, JB-4 and JB-6.  
JB-4 is used to control flow to the 
EQ basin, the aeration tanks, and the 
60-inch bypass.  Because of either 
box configuration or weir wall 
heights, or both, the ability to 
control the flows into and out of 
JB-4 is limited.  A plan view of JB-4 
is shown in Figure 3.2 
 
JB-6, also referred to as the Octagon 
Box, is limited to approximately 
60 mgd.  Flows over 60 mgd causes 
the box to surcharge.  This 
restriction limits the amount of 
wastewater that could flow through 
the secondary clarifiers.  A plan 
view of JB-6 is shown in Figure 3.3. 
 
A process condition that also would 
impact the hydraulic performance is 
the amount of return activated 
sludge (RAS) that can be re-
circulated through the secondary 
clarifiers.  The RAS pumps are sized 
for about 20 percent recycle.  These 
pumps should be sized for return 
rates of up to 100 percent recycle.  
However, doing this will also 
complicate the hydraulic conditions 
at JB-6 and reduce the hydraulic 
capacity unless modifications are 
made.  The benefits would be better 
control of the activated sludge 
population during peak flow events. 

Figure 3.3:  Plan view of JB-6 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 - 5 

It is recommended that modifications be made to both boxes to alleviate these hydraulic 
restrictions.  The estimated cost for these modifications is approximately $480,000. 

FOURCHE CREEK WWTP 

Fourche Creek WWTP does not have a pump station at the plant.  All of its flows are through 
a force main coming from the College Station Pump Station and other small pump stations 
located between College Station and the WWTP.  Upon completion of the Arch Street Pump 
Station improvements, the existing College Station Pump Station will be removed from 
service and a smaller station to convey flow from local services will be constructed.  It is 
anticipated the new station will be placed in service in early 2013.  There are three other 
small pump stations feeding into this same force main. 
 
Fourche Creek WWTP has begun improvements and expansion work that will increase the 
peak flow rate to 45 mgd.  Future planned improvements will increase the capacity to 
52 mgd.  The current NPDES permit lists the plant as having a design flow of 16 mgd. There 
are no provisions for bypassing or limitations for peak flows. 
 
The plant can only handle peak flows for three days.  Beyond three days affects the biology 
and washes out the plant. 
 
A complete assessment of the plant was limited due to pending modifications. 

PUMP STATION AND FLOW EQUALIZATION BASIN OPERATION PARAMETERS 

The impact of existing operating parameters and proposed future operation parameters are 
discussed in Chapter 4 and Chapter 5. 



RJN Group, Inc. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4 - 1 

 

 

 
 
 

 

This Chapter provides a summary of the model development, calibration, and capacity 
analysis.  A detailed description of these tasks is provided in Appendix B. 

MODEL DESCRIPTION 

In order to analyze the performance of the Little Rock Wastewater sanitary sewer system, the 
existing computer based hydraulic model was updated and expanded.  The Infoworks CS 
software by MWHSoft, Inc. was utilized for the model update.  Infoworks CS is a fully 
dynamic hydraulic model capable of analyzing large, complex sewer systems. 
 
The objectives of this task were to: 

 Update the hydraulic model from the 2002 SECAP including all auxiliary facilities 

 Calibrate the model to reflect current recorded flows and surcharge depth data 

 Evaluate existing system capacity to transport dry and wet weather flows 

 Simulate a 2-year/48-hour design storm on the calibrated system model to identify areas 
with insufficient capacity and overflows 

 Develop a staged system implementation strategy to eliminate wet-weather sanitary 
sewer overflows (SSO’s) 

 Evaluate alternatives to optimize system performance 

MODEL UPDATE 

COLLECTION SYSTEM 

Little Rock Wastewater provided RJN Group, Inc with the hydraulic model used in the 2002 
SECAP report.  The model, which was constructed from record drawings and available 
Geographical Information System (GIS) data, consisted of sewer mains 10 inches and larger 
in diameter with built in storage compensation for un-modeled mains.   

As part of the scope of this project, RJN was to incorporate any new sewer mains 10 inches 